Contract No.

Customer DUFERCO

L/C No.

RaNe: 322014110321
Commodity H-BEAM

Specification

ASTM A572 G50/A992/

MILL TEST CERTIFICATE

 HYUNOAI

STEEL

Head Office

63, Jungbong-daero, Dong-gu,
Incheon,401-712, S. Korea

Certificate No.

IH20141202930 - 3

Class Cert. No.

Date of Issue

HMS | 102(A)-3a

CSA 350w 2014-12-16
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(Note) (1) Ceq: (CE=C+Mn/6+Cr/5+V/5+Mo/5+Ni/15+Cu/15) (2) Gauge length : 200 mm (3) Yield Ratio = YP/TS UNDAI
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